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Applicant information
it
Name of samples: Rechargeable Li-ion Polymer Battery
FE i AR HEFRAEY A/ — R R
Type/ Model: .
2 BM5U 3.88V 4880mAh 18.94Wh(Rated) 5000mAh 19.40Wh(Typical)
Lithium content: o
B
Trade mark: o
FE A
Commission by: SUNWODA Electronic Co.,Ltd.
ZAEHRAL: JORBE 35 FEL I A BR A 7]

Floor 1,A,B,D District of Floor 2 and Floor 3 to 9 of Comprehensive
Commissioner address: | Building, No.2 Yihe Road, Shilong Community, Shiyan Street, Bao'an

eSS IR VAC R R District, Shenzhen City, Guangdong Province, P.R. Chinarf EJ A& &R i
T XA A BTE A AR XA 2 5 2R G A1 . 2REA-BIX . 28ED X -9k

Manufacturer: Zhejiang Sunwoda Electronic Co. , Ltd.

AP A WL R HE K B 7 PR A A

Building 3 and building 4, No.111 Yanzhou Rd., Lanjiang St.,Lanxi County,

Manufacturer address: | ;. 1 City, Zhejiang Province P.R. China.#iiL4 & M1 22 i& 7 22 VLB i

BRI 11530 4
Appearance: Black

FF it AU« B

Sample Type Rechargeable Li Polymer Single Cell Battery
FE i A A 78 LR A R L L
Sample status: Good

FEMIRAS : eI

Quantity of sample:

i, 48pcs

Sample identification:

BERARIRF S cT# ~casi

Receiving date:

i 2023-05-26

Testing date:

BRTFA 20230527

Completing date:

i 2023-06-09

Conclusion/4i::
The submitted samples comply with the requirements of UNITED
seventh revised edition Amend.1 of the Recommendations on the j¥
Manual of Test and Criteria(ST/SG/AC.10/11/Rev.7/Amend.1/Sectionl 88
FERFFEEA E T fak itz @ i Bl bs e F M) 3

Prepared by: + % Reviewed by: Approved by: /%7 %o
RS J:I\f\'t oy B % %’H i A5 Ak 15‘:_:\

RC:R-075-B1
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Test Conclusionil X4t it

No. Name of test Test result Conclusion
7 AT H 2K MR &G ARIgE
] Altitude simulation See A disc 1 P
I ee endix
25 R PP
0 Thermal test See A dix 2 P
. _— ee endix
IR PP
3 Vibration See A dix 3 P
ee endix
13 PP
4 Shock See A dix 4 P
ee endix
T PP
5 External Short-circuit See A dix 5 P
. ee endaix
SN PP
Crush See A dix 6 P
ee endaix
s PP
6
Impact See Appendix 6 N/A
ee endaix
ety PP
. Overcharge See A dix 7 P
ee endaix
A PP
8 Forced discharge See A dix 8 P
N ee endaix
S PP

RC:R-075-B1
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Photos of samples and markings

FE b A bR R A

Battery(BM5U 3.88V 4880mAh 18.94Wh(Rated) 5000mAh 19.40Wh(Typical))

EC 62133-2

\
S R-XXXXXXXX
eable Li~-ion Polymer Battery WWw. bld QOV m
#§/ Charging Voltage Limit: 4.47Vdc
i/ Rated Capacity: 4880mAh
ypical Capacity: 5000mAh
&/ Nominal Voltage: 3.88Vdc
/Nominal Energy: 18.94Wh
/Typical Energy:19.40Wh

3 &
[,
CD Importer:Xiaomi TecHl1ology
%8 Thalland Limited

Li-ion 00

(=}
N
o
—
=
(=}
—
o
(=]
(=3
(-]

10 20 30 4}0 50 60 70

\\lu\w\um\m
Mmhm!

o il w\\mwmm\\mymw owlu‘u"'\'“W‘“i"”l""!”"\""J”"\""l"”!‘”
lou oL 0Z 0’8 ov 0S 09 0L 08 06 0L 02 0€ OF 0S 09 0. 08 06 001

RC:R-075-B1



v:g?%m HYIE S AN S AT R AR

Report No.:S-23050505A0

Shenzhen Precise Testing Technology Co., Ltd

Page 5 of 15

Photos of samples and markings
FE b AR IR

CELL(586384 3.88V 4900mAh 19.02Wh)

R

O AR AT

SRS

OO

et

o
©0
(=]
~
o
©
(=]
(Te)
(=]
<
o
(32]
(=]
N
(=]
=

I O T
O wu 0L 02 0€ O¥ 0S 09 0L 08 06 ()| O}

EITSEAD Teteetet
R SISO A

SRRSO 3 SO

10 20 30 40 50 60 70 80

T (T[T
wuw g} 0z 0£ OV 0S 09 0L 08 06 ()(| 0}

o |

S

RC:R-075-B1



A ESS

N

HYIE S AN S AT R AR

Shenzhen Precise Testing Technology Co., Ltd

Report No.:S-23050505A0 Page 6 of 15
Appendix 1
B 1
T‘r?.JSEQI;gES Altitude simulation
‘U\ T )\ o He Ly
’ R HE R
1.1 Test procedure
ML PR
Test cells and batteries shall be stored at a pressure of 11.6kPa or less for at least six hours at
ambient temperature (20+5°C).
IS HL AT F M AE PR R B (2025°C) R, filAEAE/N T8 T 11.6kPalt) i /) R 2N/t .
1.2 Sample status
FEAIRAS
cl1# ~ c5#, at first cycle in fully charged states; c6# ~ c10#, after 25 cycles ending in fully charged
states.
cl# ~ c5#, {EF—MER TR co#t ~ c10#, (EH25MER TR,
1.3 Result
ML,
Before Testilli 7 After Testill3 '
Sample No. il W Mass loss R%sgj\l;al Test
T JREAR K result
T TRE) Mass Voltage Mass Voltage (%) RIRWE | by m
FempiE | PR FF it o & TTER HLE (290%)
(9) (V) (9) (V)
cl# 74.580 4.443 74.580 4.443 0.000 100.00 o
c2# 74.667 4.442 74.667 4.442 0.000 100.00 (o]
c3# 74.503 4.444 74.503 4.443 0.000 99.98 (o]
c4# 74.666 4.443 74.666 4.443 0.000 100.00 o
c5# 74.488 4.443 74.488 4.443 0.000 100.00 o
c6# 74.401 4.445 74.401 4.445 0.000 100.00 o
c7# 74.526 4.446 74.526 4.446 0.000 100.00 o
c8# 74.516 4.442 74.515 4.442 0.001 100.00 o
co# 74.591 4.443 74.591 4.443 0.000 100.00 o
c10# 74.337 4.442 74.337 4.442 0.000 100.00 o

Note: L-Leakage, V-Venting, D -Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no disassembly, no
rupture, no fire.

v L s V- HES D- iR R- B

F- ks O- it oS, k. B, Tk

RC:R-075-B1
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Appendix 2
fii e 2
Test ltems | Thermal test
M E | R
1.1 Test procedure
N
Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72+2°C,
followed by storage for at least six hours at a test temperature equal to -40£2°C, The maximum
time interval between test temperature extremes in 30 minutes, This procedure is to be repeated
until 10 total cycles are complete, after which all test cells and batteries are to be stored for 24
hours at ambient temperature (20£5C).
W RN RV AE IR B N 7222 C I SR R ICAEAN D T84/, SRS, FEIREE-4042°C 24 R I AEA /D
T8N, AT 8] S DR f K 930min, R #AF LR P IRELFI10IK, ARG, K HAEMEGIRE
205 C {564 TR E 244N .
1.2 Sample status
FEIRES
cl1# ~ c5#, at first cycle in fully charged states; c6# ~ c10#, after 25 cycles ending in fully charged
states.
cl# ~ c5#, {EF—MEA TR co#t ~ c10#, EF5MEHR TR,
Result
1.3 e
USRS
Before TestilliR Aif After Testill i 5 Residual
Sample No. Mass loss esidua Test
Volt Volt R AR ocv
o remmE | PEEE | ReagnEeE | JTEHE (%) o~ stk
(290%)
9) (V) 9) (V)
cl# 74.580 4.443 74.563 4.364 0.023 98.22 0]
c2# 74.667 4.442 74.651 4.365 0.021 98.27 0]
c3# 74.503 4.443 74.486 4.364 0.023 98.22 (0]
c4# 74.666 4.443 74.648 4.362 0.024 98.18 (0]
co# 74.488 4.443 74.473 4.362 0.020 98.18 0]
c6# 74.401 4.445 74.384 4.364 0.023 98.18 0]
CT7# 74.526 4.446 74.509 4.362 0.023 98.11 0]
c8# 74515 4.442 74.497 4.365 0.024 98.27 (0]
co# 74.591 4.443 74.576 4.365 0.020 98.24 (0]
cl10# 74.337 4.442 74.323 4.364 0.019 98.24 0]

Note: L-Leakage, V-Venting, D -Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no disassembly, no
rupture, no fire.

vE: L- s V- HES D- fiR; R- RS

F- 2k O- it EHFR. k. B, Tl K.

RC:R-075-B1
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Appendix 3
fi% 3
Test Items | Vibration
MIE | I=3h
1.1 Test procedure
i
Cells and batteries are firmly secured to the platform of the vibration machine without distorting the
cells in such a manner as to faithfully transmit the vibration, The vibration shall be a sinusoidal
wave form with a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15
minutes, This cycle shall be repeated 12 times for a total of 3 hours for each of three mutually
perpendicular mounting position of the cell.
W FEEORT o [ b 2 R AR IR B B B L, RETFIRIRS) . R LIESZEE A, DL7HZIE &
200Hz, SRJ5 A B2 7HZ 8 —MEH, — MEAFFEE5 7B T A USRI =
B EE BT [ B 20, 34N
1.2 Sample status
FEaIRES
cl1# ~ c5#, at first cycle in fully charged states; c6# ~ c10#, after 25 cycles ending in fully charged
states.
cl# ~ ch#, fEH—NMEARTEERE; cb# ~ c10#, (EF25ME TR .
Result
1.3 e
ML,
Before Testill i i After TestilliJ5 Mass l0ss Residual Test
Sample No. - ocV
v b e JREAR R result
FF it 2 5 Mass Voltage Mass Voltage %) Pl R S
FeqmE | PR | pemms | JFEEHE ’ (290%)
(9) V) (9) V)
cl# 74.563 4.364 74.563 4.364 0.000 100.00 o
c2# 74.651 4.365 74.651 4.365 0.000 100.00 o
c3# 74.486 4.364 74.486 4.364 0.000 100.00 o
c4# 74.648 4.362 74.648 4.361 0.000 99.98 o
c5# 74.473 4.362 74.473 4.362 0.000 100.00 o
co6# 74.384 4.364 74.384 4.364 0.000 100.00 o
c7# 74.509 4.362 74.509 4.361 0.000 99.98 o
c8# 74.497 4.365 74.497 4.365 0.000 100.00 o
co# 74.576 4.365 74.575 4.365 0.001 100.00 o
c10# 74.323 4.364 74.322 4.364 0.001 100.00 o

Note: L-Leakage, V-Venting, D -Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no disassembly, no
rupture, no fire.

v L- s V- HES D- iR R- B

F- ks O- it o<, k. . ok,

RC:R-075-B1
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Appendix 4
fii % 4
Test Items | Shock
WA E |
1.1 Test procedure
i
Test cells and batteries shall be secured to the testing machine, and each cell shall be subjected
to a half-sine shock of peak acceleration of 150gn and pulse duration of 6 milliseconds. Large
cells may be subjected to a half-sine shock of peak acceleration of 50gn and pulse duration of 11
milliseconds. Small batteries shall be subjected to a half-sine shock of peak acceleration of 150gn
(or Acceleration(gn)= | ,which is smaller) and pulse duration of 6 milliseconds, large batteries
shall be subjected to a half-sine of peak acceleration of 50gn (or Acceleration(gn)= Pwhlch is
smaller)and pulse duration of 11 milliseconds. Each cell or battery shall be subjected to three
shocks in the positive direction followed by three shocks in the negative direction of three mutually
perpendicular mounting positions of the cell or battery for a total of 18 shocks
AR [ 0 B2 ] 7 AT FR O F R i ) A B O AT 3 T o OB HL R AU Dy 150gn 2 IE5Z R0
R, BP0 220D, KT fE 4 52 5 KN 5Ogn M Bk 5 22 I TR] 11 2240 () 2 IR s Bt
SR LT LA 9 150gn (ol 5 o e e M) 102 TESX I B ey, b FFie 52 A0, A
PR 10 B A I 5 0gn (o 5 e e AV B 611 SR 00 IE 3R b . 54
P, PRV A 0P — A HORE L FIB e B T AL IR T I &5 = ikhidy, BEAE T M4 5% = IR
iy, MIEZRZ18K M.
1.2 Sample status
FEmRES
c1# ~ c5#, at first cycle in fully charged states; c6# ~ c10#, after 25 cycles ending in fully charged
states.
cl# ~ c5#, {EHE—NMERTEERH; cb# ~ c10#, (EF25MEH BT .
Result
1.3 e
A2 R
¢|'[ T ?n b .
Sample No. Before Testill i i After TestillifJ5 Mass loss R%séj\L;al Test
BE S Mass Voltage X Mass Voltage R SIER FadE | result
" FERRR | JFEUR | PERRE | rmxiR (%) (so0%,) | PURAER
(9) (V) (9) (V)
cl# 74.563 4.364 74.563 4.364 0.000 100.00 0]
c2# 74.651 4.365 74.651 4.365 0.000 100.00 o
c3# 74.486 4.364 74.486 4.364 0.000 100.00 0]
ca#t 74.648 4.361 74.648 4.361 0.000 100.00 (0]
c5# 74.473 4.362 74.472 4.361 0.001 99.98 (0]
co# 74.384 4.364 74.384 4.364 0.000 100.00 (0]
c7# 74.509 4.361 74.509 4.361 0.000 100.00 0]
c8# 74.497 4.365 74.497 4.365 0.000 100.00 0]
co# 74.575 4.365 74.575 4.365 0.000 100.00 0]
clo# 74.322 4.364 74.322 4.364 0.000 100.00 (0]

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting, no disassembly, no
rupture, no fire.

v L s V- HES D- iR R- B

F- ks O- it o<, k. o, Tk

RC:R-075-B1
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Appendix 5
fis% 5
Test ltems External short circuit
T H VAR
1.1 Test procedure
U Nnwi
The cell or battery to be tested shall be temperature stabilized so that its external case
temperature reaches 57+4°C and then the cell or battery shall be subjected to a short circuit
condition with a total external resistance of less than 0.1 ohm at 57+4°C, This short circuit
condition is continued for at least one hour after the cell or battery external case temperature
has returned to 57+4°C, the cell or battery must be observed for a further six hour for the test
to be concluded.
TRFFIRIR P BT IR EE AR e ES724°C, DU AL B AL Tl RE i A R IR LIS 357+4°C, AR5, FEIGIRE
T, K HAESRA AN TOA KM Ak A 1, A S B RIB I Ah R IR E R E 35744 °C 2 J5 FEH74E
T/NIFRAE, Oof RS F 06 AT — L6 /NN e T 418
1.2 Sample status
FEmARES
c1# ~ c5#, at first cycle in fully charged states; c6# ~ c10#, after 25 cycles ending in fully
charged states.
cl# ~ c5#, {EH—AMEARTEE AR c6# ~ c10#, (EF25MEHNTEA R .
1.3 Result
HIRFEAES
Sample No. Maxé)g;r%n%%eﬁn;g%ature Test result Remark
FE g " (C) R Wik HiE
cl# 57.7 o /
c2# 57.8 o /
c3# 57.8 (0] /
c4# 57.8 (0] /
c5# 57.8 (0] /
co6# 57.6 (0] /
c7# 57.7 (o) /
c8# 57.4 (0] /
co# 57.8 o /
c10# 57.7 o /

Note: D —Disassembly, R —Rupture, F —Fire, OT —Over Temperature, O —no disassembly, no rupture, no fire, no

Over temperature

. D- fiffl; R- R F- gk OT— HId170°C; O— ik, ik, kK. AEid170°C

RC:R-075-B1
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Appendix 6
bk 6
Test Items Crush #JE/Impact
AT H

1.1 Test procedure
WP PR
Xl Crush ¥&

A cell or component cell is to be crushed between two flat surfaces. The crushing is
to be gradual with a speed of approximately 1.5 cm/s at the first point of contact. The
crushing is to be continued until the first of the three options below is reached.
(a) The applied force reaches 13kN+0.78kN;
(b) The voltage of the cell drops by at least 100 mV; or
(c) The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by 100mV or
more, or the cell is deformed by at least 50% of its original thickness, the pressure
shall be released.
P Yt N B2 ol P LS E PR AN T B 5 T o 5% I AE 58— N3 i LA 21 .6em/s - s 2 18
& HAT, BRI NEH=Eume —& ik
(a)fERI /7i% %] 13kN+0.78kN;
(o) F 85 F s i 22 23k 1]1100mV
(c) FELMh J5 B2 AR W] B AR T 22 /0 50%
— FOABHCKE Ty, R 100 mVEE it AR I 50%, 1 ROZR .
[] Impact #&F
(applicable to cylindrical cells not less than 18mm in diameter)
The sample cell or component cell is to be placed on a flat smooth surface. A 15.8
mm = 0.1 mm diameter, at least 6 cm long, or the longest dimension of the cell,
whichever is greater, Type 316 stainless steel bar is to be placed across the centre
of the sample. A 9.1 kg = 0.1 kg mass is to be dropped from a height of 61 £ 2.5 cm
at the intersection of the bar and sample in a controlled manner using a near
Frictionless, vertical sliding track or channel with minimal drag on the falling mass.
The vertical track or channel used to guide the falling mass shall be oriented 90
degrees from the horizontal supporting surface.
The test sample is to be impacted with its longitudinal axis parallel to the flat surface
and perpendicular to the longitudinal axis of the 15.8 mm = 0.1 mm diameter curved
surface lying across the centre of the test sample. Each sample is to be subjected to

only a single impact.

RC:R-075-B1

F o/
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Appendix 6
bk 6
Test Items Crush #JE/Impact
AT H
Cells and component cells meet this requirement if their external temperature does
not exceed 170°C and there is no disassembly and no fire during the test and within
six hours after this test.
(&M T EAA/NT 182K I BT Hth ) K B jth BT A F IR T T3 — NP1 b,
HIH AT TR G4, KBB4 N15. Smm+0. 1 mmff)3 16T ASEANHeRS e Bt rp
OPLE. RJE, B—EN9. lkg£0. IkgfMIWMAM61 2.5 cmff) s BV AL B
FEHATRIGH, HAARIEENAEILI70C. HRBEF TS Z N, FEG N TR
s T K I G R
1.2 Sample status
FEAIRAS
c11# ~ c15#, at first cycle at 50% of the design rated capacity; c16# ~ c20#, after 25
cycles ending at 50% of the design rated capacity.
cl1# ~ c15#, 7E5 — MEHAS0%HIFE F & c16# ~ c20#, EH25MEM50%IHHE
:’_éizv_%‘o
1.3 Result
MRS F
Sample No. Max. External Temperature Test result Remark
FE M5 T il 2 1 B il B2 (°C) WAL H/E
cli# 245 o] /
clo#t 24.4 o] /
c13# 233 o /
cl4# 241 o] /
c15# 24.2 o] /
cl6# 23.7 o] /
c17# 22.7 o] /
cl8 23.0 o /
c19# 23.6 o /
c20# 22.8 o] /

Note: D -Disassembly, R -Rupture, F-Fire, OT —Over Temperature, O- no disassembly, no fire, no Over

temperature

E: D- fi#fl; R- B,

F- #Ek; OT- #id170°C; O-Tfffk. JTokek. AEid170C

RC:R-075-B1
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Appendix 7
f 7
Test ltems Overcharge
AT H R
1.1 Test procedure
WA P
When the manufacturer's recommended charge voltage is not more than 18V, the minimum
voltage of the test shall be the lesser of two times the maximum charge voltage of the or
22V, whichever is less. When the manufacturer's recommended charge voltage is more than
18V, the charging voltage of the test shall be 1.2 times maximum charge voltage. The charging
current is 2 times of the maximum charging current recommended by the manufacturer.
WER ) AR 78 A S A8V, A f /)N 78 L L s SAZ A2 I A ) bR g i K 7
HL R B 222V, U BUINE . R FAEF N R i 18V, A HERIZY 1.2
F5) FhpE o R R M H s . 78 F R ) SR HEA 1) oK 8 FEL L 21
1.2 Sample status
FEAIRAS
c21# ~ c244#, at first cycle in fully charged states; c25# ~c28#, after 25 cycles ending in fully
charged states.
c21# ~ c24#, 125 —MEA T2, c25# ~c284#, £ 25 MBI T8 A HL
1.3 Result
M ES
Sample No. Voltage Before test(V) Test result Remark
eI D HT T 2% T (V) WA S aas
c21# 4.443 o /
c224 4.442 (0] /
c23# 4.443 (0] /
c24# 4.442 (0] /
c25# 4.445 (0] /
c26# 4.443 (0] /
c27# 4.442 (0] /
c28# 4.442 (0] /

Note: D -Disassembly, F-Fire, O- no disassembly, no fire.

. D- R F-olEkG Ok, il k.

RC:R-075-B1

Wy 1 g e =~



HYIE S AN S AT R AR

YWrmeER
Shenzhen Precise Testing Technology Co., Ltd
Report No.:S-23050505A0 Page 14 of 15
Appendix 8
fis% 8
Test Items Forced discharge
T H iR i T8 FEL
1.1 Test procedure
N
Each cell shall be forced discharged at ambient temperature by connecting it in series with a
12V D. C, power supply at an initial current equal to the maximum discharge current specified
the manufacturer The specified discharge current is to be obtained by connecting a resistive
load of the appropriate size and rating in series with the test cell, Each cell shall be forced
discharged for a time interval(in hours) equal to its rated capacity divided by the initial test
current(in ampere).
TE20+5°CIRRIRE T, W5/ S E A1 2V B IR b T e, shE I FE R e At
B HES )G FRI OS] 48 8 IR SRR FIA 8 PRI TE] DR 805 7 B ok DA 46 FLUA
1.2 Sample status
FEAIRAS
c294# ~ c38#, at first cycle in fully discharged states; c39# ~ c48#, after 25 cycles ending in
fully discharged states.
c29# ~ c38#, 1L —MEN BRI  c39% ~ c48#, 1EFH25MEHM A .
1.3 Besult
HUURRESES
Sample No. Voltage Before test Test result Sample No. | Voltage Before test Test result
RS MET R | TSR L TR I T % A Mt s R
(V) (V)
c29# 3.371 (0] c39# 3.380 o
c30# 3.367 o c40# 3.360 o
c31# 3.352 o c4l# 3.367 o
c32# 3.328 o c42i# 3.357 o
c33# 3.357 o c43# 3.392 o
c34# 3.366 (o) c4a# 3.365 o
c35# 3.369 o c45# 3.373 o
c36# 3.386 o c46# 3.399 o
c37# 3.371 o caT# 3.377 o
c38# 3.367 o c48# 3.378 o

Note: D -Disassembly, F-Fire, O- no disassembly, no fire.

. D- ks Bk Ok, i k.

RC:R-075-B1
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Important Information
1. AR Tt NZE A2 A i L BT R.

The test report is effective only with both the signature of approver and the report
stamp of the laboratory.

il

2. BrasCEMISL, REMAEAIFE /> il .

This report can’t be reproduced except in full, without approval of the laboratory.

3. AEMAFAL. B B, e BUMERBARE AR Sy J& AL
The test report is invalid when anything of the following happens-illegal transfer,
embezzlement, imposture, modification or tampering in any media form.

4. XSRS A A NIRRT 2 H A TR P R I A S

Objections to the test report must be submitted to lab within 15 days.

5. AH A 45 RO 52 1R A R

The results shown in the report only apply to the sample(s) as tested.

6- Zgﬁi)ﬂuéé:%EP“N/A”%ZT\‘“Z:E)EH”, upu%%i_\‘u@i\iu’ “F”%%“m@ﬁ”o

As for the test result “N/A” means “Not Applicable”, “P” means “Pass” and “F” means
“Fail”.
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Shenzhen Precise Testing Technology Co., Ltd.
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1-5/F., Factory Building 4-7#, Tongfuyu Industrial Park, Aigun Road, Shangwu Community,
Shiyan Subdistrict, Bao’ an District, Shenzhen, Guangdong, China

TEL: 0755-23406061

E-mail: precise @ptl-global.com

URL: http://www.ptl-global.com

***%&%gﬁ;ﬁ***
##+*END OF REPORT***
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